
West Palm Beach Gains Water Landmark
he American Water Works
Association has presented the
city of West Palm Beach a Wa-

ter Landmark Award for significance in
the history of public Water supply for its
1926 pumping station.

West Palm Beach’s water system be-
gan in 1894 with a water supply owned
by Henry Flagler’s Florida East Coast
Hotel Company—Flagler had completed
the first section of the Royal Poinciana
the previous year. When the town of
West Palm Beach authorized a thirty-
year franchise for water service within
its boundaries, the Florida East Coast
Hotel Company built and operated a
water plant at Clear Lake, about a mile
west of Lake Worth, in 1901. In 1909 the
water plant became part of Flagler’s
West Palm Beach Water Company.

Customers during the next decade
forced the issue for a better product,
which resulted in construction of a 3-
MGD filtration plant in 1920. By early
1925 additional capacity brought the
water to 6-MGD filtration treatment.

With continued increases in demand, the Flagler company underwent a significant capital expansion and
completed construction of a 20-MGD filtration plant in early 1927. The construction included the pumping
station, which was the site of the first FWPCOA meeting in 1941.

The city purchased the water treatment plant in 1955 and continually increased the capacity until by 1988
it had reached 47 MGD.

The facility today is on a 55-acre site on Clear Lake—the same site where all the developmental stages of
water treatment have occurred since the beginning.

Water from Clear Lake is pumped to the treatment
plant by four pumps with a total rated capacity of 47 MGD.
Treated with ammonia and chlorine for disinfection, ferric
sulfate and polymer for color and turbidity removal, lime
for softening, and powdered activated carbon for taste and
odor control, the water passes through a rapid mix cham-
ber before flowing by gravity into flow stabilization cham-
bers and into slow mixing. While the rapid mixing dis-
perses the chemicals, slow mixing suspend precipitated
materials so they do not settle prematurely. Subsequent
laminar flow with sludge scrapers allows settlement and
removal of the precipitates.

After settling and prior to filtration the water is treated with carbon
dioxide for stabilization (to decrease the pH) and receives another dose
of chlorine to maintain disinfection.

After flowing through the filters by gravity, the water is collected in
a clearwell. The filtered water is treated with fluoride and caustic soda
and receives still another dose of chlorine. Lift pumps take the water from
the clearwell and a 5 million gallon ground storage tank for distribution
to the city of West Palm Beach and the towns of Palm Beach and South
Palm Beach.

AWWA representative Bevin Beaudet, deputy administrator of Palm Beach
County (center), presented the Landmark Award to Water Plant

FLORIDA WATER RESOURCES JOURNAL4 FEBRUARY 1995



27FLORIDA WATER RESOURCES JOURNALFEBRUARY 1995

Aeration System Increases Digestion Rate
at Marineland

William McGowan

Digester loading for the first twelve months of operation
(March 1993 through February 1994) was:

Hydraulic loading: 66,965 gal. WAS
Total Solids (Est.) 10,450 lbs. MLSS
Volatile Solids @80%: 8,360 lbs. MLVSS

During this period the system treated approximately 7.6
MG of influent with an average CBOD5 of 202 mg/L. Under
normal operating conditions the digester would have produced
32,500 gallons of excess solids for land applications. With the
Key Solutions aeration system, the digester produced no excess
solids during the twelve month operating period. Solids re-
moval by truck was completely eliminated. Based upon peak
period sludge hauling removal by truck, it was estimated that
equipment costs for the system, about $1800, were recovered in
six months. Operating costs for the 2-HP circulating pump and
the 6-HP compressor were  considered a nominal cost factor.

With solids handing costs rising rapidly in response to new
regulatory requirements Marineland expects to reduce it’s cost
substantially with this new aeration technology.

One application of Micronair technology consists of a recir-
culation loop that uses underflow from the digester to deliver
micron-sized bubbles of air. The tiny bubbles are created in a
controlled manner by adjustment of pressure and flow through
the aeration element. Compressed air is the source of oxygen,
entering the recirculation through a stainless steel microporous
membrane.

The objectives of the system are: eliminate sludge hauling;
provide conditions for the adequate, economical, and complete
conversion of volatile sludge solids to carbon dioxide, nitrogen,
and water; and provide near infinite solids residence time for
sludge digestion to achieve Part 503 compliance.

The WAS and primary sludge solids are separated from
water by the same equipment and operation that continuously
supplies oxygen for digestion. Infinite solids residence times
are achieved by leaving the biosolids in tankage under condi-
tions where they can be efficiently and completely biodegraded.

William D. McGowan, an A operator and owner of
Florida Environmental Services of Bunnell, provides
operational, analytical, and consulting services to private
utilities. He has operated the Marineland Wastewater
Treatment facility since 1987.

arineland of Florida is a popular ma-
rine and freshwater aquatic attrac-
tion and resort located south of St.
Augustine on Highway A1A. It has

two motels with laundry facilities, two restau-
rants, several snack bars, and a full service camp-
ground and marina.

Marineland is served by a 0.06 MGD modular
pre-cast concrete, extended aeration wastewater
treatment plant with a 0.01 mg aerobic digester.

Waste rates vary seasonally, but averaged 183
gpd during 1993. Under low load conditions the
digester functioned adequately, but during peak
load periods high waste rates overloaded the system and it was
necessary to remove 2500 to 7500 gallons of digester solids per
month by truck for agricultural land application.

In February 1993 Marineland’s Director of Operations Frank
Hughes and I met with Gene E. Keyser and Ellis Barnes of Key
Solutions, Inc., Jacksonville. Keyser described an aeration
system he had developed. It was designed to increase the
digestion rate in aerobic digesters by increasing oxygen trans-
fer efficiency, accelerating volatile solids oxidation, and thus
reducing the volume of solids removed from the digester for
land application.

The system, consisting of a small compressor, a 2HP low
pressure circulating pump, and Keyser’s air delivery equip-
ment, was installed in Marineland’s digester on an experimen-
tal basis on March 7, 1993.

Installation was quite simple. The pump section and dis-
charge were installed at opposite ends of the 23-foot long
rectangular digester. Air was injected into the discharge from
the pump via three aerators at a rate of 0.25 – 1.0 cubic feet per
minute (CFM) each. The low air feed rates reflect the high
oxygen transfer capability of the system.

The first observed effect of the aeration process was the
formation of a thick, odorless layer of solids on the digester
surface. The recirculated flow (underflow) showed decreasing
suspended solids content until, about two weeks after start-up,
the underflow was relatively clear with low observed sus-
pended solids.

At this point we began supernating the underflow back to
the plant process and wasting to the digester.

The modular design of the Marineland system allows us to
shut-off the diffusers in an aeration to concentrate solids prior
to waste. This results in a waste activated sludge solids concen-
tration of approximately 20,000 mg/L.

The low volume, high solids waste had no observed adverse
impact on the digester process.

Under high influent flow conditions additional underflow
was returned to the plant to make room for a higher WAS rate.

A supernate–waste schedule was developed that signifi-
cantly improved the operability of the plant because of the